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Applicant
Address
Manufacturer
Address

EUT Description

TEST REPORT DECLARATION
GEOMATE POSITIONING PTE. LTD.

808 FRENCH ROAD #04-167 KITCHENER COMPLEX SINGAPORE (200808)
GEOMATE POSITIONING PTE. LTD.

808 FRENCH ROAD #04-167 KITCHENER COMPLEX SINGAPORE (200808)
Handheld GNSS Data Collector

(A) Model No. . FC2

(B) Trademark : GE @M ATE

Measurement Standard Used:
FCC Rules and Regulations Part 15 Subpart E
ANSI C63.10:2013, CISPR 16-1-4:2010

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels are compared to the
FCC Part 15 Subpart E limits both conducted and radiated emissions. The test results are contained in
this test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the
accuracy and completeness of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without
written approval of Shenzhen Alpha Product Testing Co., Ltd.

Tested by (name + signature).........: Yannis Wen \/MW S wen

Project Engineer /

Approved by (name + signature).......: Jack Xu M

Date of issue..........

Project Manager

June22, 2024
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1 Test Summary

Test Item Section in CFR 47 Result
Antenna requirement Section 15.203 Section 7.1.4 PASS
: . Section 15.207 Section 7.2.4

AC Power Line Conducted Emission PASS
ANSI C63.10

Peak Transmit Power Section 15.407(a) PASS

Power Spectral Density Section 15.407(a) PASS

Undesirable Emission Section 15.407(b) PASS

tion 15.407 15.2 ti .

Radiated Emission Section 15.407(b)&15.209 Section 5.5 PASS
ANSI C63.10

Band Edge 15.205, ANSI C63.10 PASS

Frequency Stability 15.407(f) PASS

Remark:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Frequency Stability: The manufacturer stated in the user's manual.

3. The conclusion of this test report is judged by actual test data without considering measurement
uncertainty.

1.1 Measurement Uncertainty

Item Uncertainty
Uncertainty for Power point Conducted Emissions Test 1.63dB
Uncertainty for Radiation Emission test in 3m chamber 3.5dB
(below 30MHZz) '
Uncertainty for Radiation Emission test in 3m chamber 3.74dB(Polarize: V)
(30MHz to 1GHz) 3.76dB(Polarize; H)
Uncertainty for Radiation Emission test in 3m chamber 3.77dB(Polarize: V)
(1GHz to 25GHz) 3.80dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.31 dB(Polarize: V)
(18GHz to 40GHz) 4.30 dB(Polarize: H)
Uncertainty for radio frequency 5.06x108GHz
Uncertainty for conducted RF Power 0.40dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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General Information
General Description of EUT

EUT Name
Model No.
DIFF.

Power supply

Radio Technology

Operation Frequency

Channel separation

Modulation technology: :

Antenna Type

Coaxial cable loss

Software version
Hardware version

Intend use
environment

: Handheld GNSS Data Collector

: FC2

: N/A

: DC 5V from adapter, DC 3.8V from battery.

: 5G WIFI
: 802.11a/n(HT20)/ac(HT20): 5180~5240MHz; 5260-5320MHz;

5500-5700MHz;5745~5825MHz

802.11n(HT40)/ac(HT40): 5190~5230MHz; 5270-5310MHz; 5510-
5670MHz; 5755~5795MHz

802.11ac(HT80): 5210MHz, 5290MHz, 5530MHz, 5775MHz

: 20MHz for 802.11a/ 802.11ac20/ 802.11n(HT20)

40MHz for 802.11ac40/ 802.11n(HT40)

80MHz for 802.11ac80

IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac: OFDM (64QAM, 16QAM, QPSK, BPSK)

. Internal Antenna, max gain -4.05dBi

Antenna information is provided by applicant.
Max. coaxial cable loss:0.5dB

(Cable lossvalue is provided by applicant.)

V1.0
V1.0

. Residential, commercial and light industrial environment
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2.2 Test mode

Transmitting mode Keep the EUT in transmitting with modulation.
EUT was test at its maximum power control level.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

2.3 Test Facility

Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission
Registration Number: 293961

July 25, 2017 Certificated by IC
Registration Number: 12135A

2.4 Description of Support Units

Accessories . AC Adapter

Manufacturer - EDAC POWER Electronics Co., Ltd
Model - EA1012AVRU-050

Ratings . Input: 100-240Vac~50/60Hz 1.0A

Output: 5.0V=2.4A

2.5 Deviation from Standards

None.

2.6 Abnormalities from Standard Conditions
None.

2.7 Other Information Requested by the Customer
None.

2.8 Additional instructions
Software (Used for test) from client

Channel Power level
Lowest Default
Middle Default
Highest Default
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3 Test Instruments list
Equipment Manufacture Model No Firmvyare Serial No Last cal cel
" | version ’ " | Interval
9766 anechoic CHENYU 9%6*6 / N/A 2022.05.17 | 3Year
chamber
i?ni?;t/rzuer? ROHDE&SCHWARZ | FSV40-N 2.3 102137 2023.08.16 | 1Year
Spectrum Agilent NOO20A | A.14.16 | MY499100060 |2023.08.16| 1Year
analyzer
. 1316.3003K03-
Receiver ROHDE&SCHWARZ ESR 2.28 SP1 102082-Wa 2023.08.16| 1Year
Receiver R&S ESCI 4.42 SP1 101165 2023.08.16| 1Year
Bilog Antenna Schwarzbeck VULB 9168 / VULB 9168#627 |2023.08.28| 1Year
Horn Antenna SCHWARZBECK BBHAISQIZO / 2106 2023.08.19| 1Year
Loop Antenna | SCHWARZBECK 1':5'\’52 / 00128 2023.08.19 | 1VYear
RF Cable Resenberger Cable 1 / RE1 2023.08.16 | 1Year
RF Cable Resenberger Cable 2 / RE2 2023.08.16 | 1Year
RF Cable Resenberger Cable 3 / CE1l 2023.08.16 | 1Year
Pre-amplifier HP HP8347A / 2834A00455 2023.08.16| 1Year
Pre-amplifier Agilent 8449B / 3008A02664 2023.08.16 | 1Year
L.I.S.N.#1 Schwarzbeck NSLK8126 / 8126-466 2023.08.16| 1l1Year
L.I.S.N.#2 ROHDE&SCHWARZ ENV216 / 101043 2023.08.16| 1l1Year
Horn Antenna SCHWARZBECK BBHA 9170 / 00946 2023.08.19| 1Year
Preamplifier SKET LNP_AS—OB“O / SK2018101801 |2023.08.16| 1 Year
Power Meter Agilent E9300A / MY41496628 |2023.08.16| 1 Year
Power Sensor DARE RPR3006W / 15100041SNQO91 | 2023.08.16 | 1 Year
Temp. & Humid. Teelong TL-HW408S| /  |TL-20191205-01 [2023.07.25 | 1 Year
Chamber
Switching Mode JUNKE JK12010S / 20140927-6  |2023.08.16| 1 Year
Power Supply
Adjustable MWRFtest N/A / N/A N/A N/A
attenuator
10dB Attenuator Mini-Circuits DC-6G / N/A N/A N/A
Software Information
Test Item Software Name Manufacturer Version
RE EZ-EMC Farad Alpha-3A1
CE EZ-EMC Farad Alpha-3Al
RF-CE MTS 8310 MW Vv2.0.0.0
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Test results and Measurement Data

Antenna requirement:

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

E.U.T Antenna:

The antenna is internal antenna. The best case gain of the antenna is -4.05dBi for 5.15~5.25GHz,
5.25~5.35GHz, 5.50-5.70GHz, 5.725~5.85GHz
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4.2 Conducted Emissions

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Receiver setup:

RBW=9KHz, VBW=30KHz

Limit:

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.I.S.N.). The provide a 500hm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50ohm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup:

DC power., H |
PC-System. EUT.

a0cm..

=g0cm

o

80cm.,

| Receiver LISM.,

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data

An initial pre-scan was performed on the line and neutral lines with peak detector. Quasi-Peak and Average
measurement were performed at the frequencies with maximized peak emission were detected.
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Line:
&0 dBuY
b
[
i FOT Part 15 CLASS B OF
21} - oo .
L T [
T CC Part 15 CLASS B AV
o |w -\_‘"\-\.‘_\_
"IN Py 8 |
b q
an L S
n‘l| il Ak
AT [l gy 4
b 1I'|%"-I-|.I.'|I‘J|-|rl1y- I‘Hl‘“‘: l' N |'I 1I|I|+ o Ah.ﬂ.‘/'r I1. P m eak
W ._.l. [l .E'z’.'.w“"' (F
m A |:||’.
""-"..-___“_ .f“ui ".'\-'-'Ln
i
wi
0150 ns MHz) 5 30.mon
Reading Comect Measure- ]
Mo. Mk.  Freg.  Lewsal Factor ment  Limit  Margin
MHZ dBuv dB dBuv dBuv di  Delecior Comment
1 0.1580 3872 o84 40,68 6552 -15.88 peak
2 0.5300 36.35 Q.85 46.30 53.00 -8.70 aFr
3" 0.5300 3138 Q.85 41.34 48.00 -4.G66 AVG
4 1.0735 3287 281 42.58 58.00 -13.42 arP
5 1.0735 20,60 241 30.51 48.00 -15.48 ANG
B8 14720 30.57 280 4047 58.00 -15.53 arP
7 14720 19.57 280 2957 48.00 -16.43 ANG
2 24280 35.27 2.01 45.18 58.00 -10.82 peak
g 36380 2980 el L] 3086 58.00 -16.14 peak
“:Maximum data  x:Ower limit  “ocver margin Reference Only

Note: Measurement=Reading Level+Comec Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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Neutral:
0.0 dRuy
P
l-""-..
T— FCT Part 15 CLASS B OF
[51] T oo -
L —— |
T CC Pak 15 CLASE B AW
“ -‘-\-'\-\__\_\_ |
. “‘*«W“«erw%
| w I
a M ! M
i | ! Jlllll I~L“|II'| i ﬁ'l w
1o il 4, [ ! s
! 10 l l | I'Illlr I'{LINI'J._{I)F. i o, [ '_II TR peak
& T YT TN e, |
.y
" et o JI"H'\ AT
o
n.15m [ IMHz] 5 an.mon
Reading Comect Measure- ]
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin
MHz dBuv dB dBuv dauw di Delecior Camment
1 0.1530 36.13 284 46.07 G65.84 -18.77 peak
2 0.2880 34.34 283 4427 G0.58 -18.31 peak
3 0.5220 36.08 Q.85 46.03 56.00 -9.97 apP
4 " 0.5250 2951 Q.85 30,46 45.00 -5.54 ANG
5 0.8310 30.43 Q.85 40.38 56.00 -15.82 peak
B 1.6780 2546 Q.88 35.34 56.00 -20.85 peak
7 42840 2485 .89 34.84 56.00 -21.18 peak
*:Maximum data *:Ower limit  lover margin Reference Only

Mote: Measurement=Reading Level+Caomec Factor.

Factor=({LI5M or ISN or PLC or Current Probe)F actor+Cable

Note: All modes and channels have been tested and only the a 5180MHz mode with the worst data is listed.
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4.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement:

FCC Partl15 E Section 15.407

Test Method:

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Limit:

N/A

Test setup:

Spectrum Analyzer

| oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure:

According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass
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Measurement Data:

Band

1 (5150-5250 MHz):

-26dB Bandwidth

Condition | Mode Frequency Antenna -26 dB Bandwidth Limit -26 dB Bandwidth | Verdict
(MHz) (MHz) (MH2z)
NVNT a 5180 Antl 19.86 / Pass
NVNT a 5200 Antl 19.80 / Pass
NVNT a 5240 Antl 19.92 / Pass
NVNT ac20 5180 Antl 20.31 / Pass
NVNT ac20 5200 Antl 20.04 / Pass
NVNT ac20 5240 Antl 20.46 / Pass
NVNT ac40 5190 Antl 40.08 / Pass
NVNT ac40 5230 Antl 39.66 / Pass
NVNT ac80 5210 Antl 79.20 / Pass
NVNT n20 5180 Antl 20.10 / Pass
NVNT n20 5200 Antl 20.22 / Pass
NVNT n20 5240 Antl 20.22 / Pass
NVNT n40 5190 Antl 39.36 / Pass
NVNT n40 5230 Antl 39.78 / Pass
-26dB Bandwidth NVNT a 5180MHz Antl -
Spectram | 'ln::"l
Ref Level 20,00 dém  Offsat 11.60 dB «» RBW 300 kHz
b Al oA SWT 126 ys » VBW 1 MHZ Mode Auto FET
SGL Count 100/100
® 1Pk Max
mM1f1] I 2.12 dBm)|
0 g8 o BRSSPI V_V.00 ‘-'A_» WV S U — 5.1700400 Gz
-10 dém L
-20 dim —-
y T
{40 derm
50 démy
&0 dém
=70 die
CF ’5.10'(;»"4:' 1001 pts - Span 30.0 MHz
Marker
Type | Ret | Tec | X-volua | ¥ -value |  Function | Function Result ||
M1 i 5.179101 GH= 2.12 d8m
M2 i 5.17004 GHz -23.03 dém |
M3 1 5.189% GH2 -23.75 cam |




Page 15 of 178 Report No.: A2312102-C01-R04

-26dB Bandwidth NVNT a 5200MHz Ant1

Spectrum l

&

Ref Level 20,00 dém  Offsat 11,46 dB «» RBW 300 kHz

o At ode SwWT 126 45 = VBW 1 MH2

Mode &uto FFT
SGL Count 100/100

@ 1Pk Max

M)
10 dien

M2[1]

2

T
X
0 a8m —

1.92 d&im
5.2008390 Gz
~23.63 dBm)
51900100 Griz

x Lo & = ~
P = \, T

-10 dém \

-20 dém —

30 dBémy

o L]

50 dimy

&4 dim

=70 diten

CF 5.2 GHz

1001 pts

Marker

Type | Ret | Tec | X-volue | y-value | Function |
M1 13

Function Result |

Span 30.0 MHz

| 5.200839 GHz | 1.92 cam |
M2 |1 519031 GHz | -23.63 dom |
M3l | ol 5.21011 GHz | -23.73 dam |

\ Ji

Dace: 13.MAR.ICZ4  16d7i04

-26dB Bandwidth NVNT a 5240MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 11,65 dB «» RBW 300 kHz

o At ode SwWT 126 45 = VBW 1 MH2

Mode &uto FFT
SGL Count 100/100

@ 1Pk Max

M)
10 dien

" th 1]

0 dam

0.59 d8im
5.2422490 Gz
~245.92 dBm)
5.2299500 Gz

X
s e e A e .
I__J-._,,\._ O A PVl o N M At e\

-10 dbm

-20 dém

.30 dem L

40—

e Y

50 dimy

v

&4 dim

=70 diten

CF 5,24 GH2z

1001 pts

Marker

Type | Ret | Tec | X-volue | y-value | Function |
M1 13

Function Result |

Span 30.0 MHz

5.292248 GHz ! 0.59 dam |
522805 Ghz | -25.32 d8m

5.24387 GHz | -25.13 dam |

M2 |
M3l | A

\ Ji

Dace: 13.MAR.ICZ24 16131230
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-26dB Bandwidth NVNT ac20 5180MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offsat 11.60 di « RBW 300 kH:

o At 0 dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) 0,71 d8m

51705610 Gz
10 deen = M2[1] ~24.78 dBbm
5 1697400 Griz

0 dam

4
r,wm_,,v-_.«.a_/‘«ﬂ SR IR VAo | oy St S
-10 dim -+ 3

-20 dém

-3 démy 2
Vo
i

50 dimy

L~

.

sard

&4 dim

=70 diten

CF 5,18 GHz

Marker

_Type | Ret | Trc | X-volua | Y-vae | Function | Function Result |
M1 |3 5.17B561 GHz 0.71 dam | |

M2 | 1 516874 Gz | -24.75 dém |

M3 | 1l 5.19005 GHz | -25.11 dam |

1001 pts

Span 30.0 MHz

\

Ji

Dace: 13.MAR.ICZ24 17112100

-26dB Bandwidth NVNT ac20 5200MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offsat 11,46 dB » RBW 300 kH:

o At 0 dE SWT 12,6 45 & YBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

mMif1] 1.91 d#imn)|
5.1970420 Gz
30 cm (X7 M2[1]

-23.87 dBm)|
X 5. 1899000 G2
O.dem ,_,-—-mf‘r"\, s i o A\

T T
-10 dim

\
-20 dim e

30 dBémy

1
—— VA .,"\ .
oV S y 7
A dem U

50 dimy

&4 dim

=70 diten

CF 5.2 GHz
Marker

Type | Ret | Tec | X-volue | y-value | Function | Function Result |
M1 Lk 5.1973842 GHz 1.91 d&m | |
M2 | 5.18998 GHz | -231.67 dém

mei | 1l 5.21002 GHz | -23.77 dam |

1001 pts

Span 30.0 MHz

\ Ji

Dace: 13.MAR.ICZ4 17116296
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-26dB Bandwidth NVNT ac20 5240MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 11,65 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & YBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) 1.78 d&m

5.2288910 Gz

mi1 M2L1] -23.90 dBm)|
x e
0 a8m atom,

oar it 5.2297700 GHz
prvaral Udicadi # / | SPEURPR

10 deen

-10 dim

\
-20 dém —

W v "\I‘\m
‘40 'dEm

CF 5.24 GHz 1001 pts Span 30.0 MHz
Marker q

Type | Ret | Tec | X-volua | y-value | Function |
M1 | 13 5.238891 GHz 1.78 d@m |

M2 | 5.22977 Ghz | -23.86 d8m |

M3l | ol 5.25023 GHz | -23.90 dam |

Function Result |

\ Ji

Dace: 13.MAR.I0Z4

-26dB Bandwidth NVNT ac40 5190MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 11.50 dB « RBW 300 kHz

o At 0 dE SWT 253 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -1.02 d&im

51926970 Gz
-26.80 dBm)|
5 1695400 Gz

10 deen

M2[1]
0 a8 s
m
o A S f™ \
b A W S f Wi Ov

:”\.."»'-Jm.\_,1 e
-10 dim

-20 diém - |

A3
y X
S0 dhm R Wi

f\
AT

(=
£
s

WA, A.."J\_A" ion)

50 dimy

&4 dim

=70 diten

CF 5,19 GHz 1001 pts Span 60.0 MHz
Marker ,
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Spectrum l

-26dB Bandwidth NVNT ac40 5230MHz Antl
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-26dB Bandwidth NVNT n20 5180MHz Antl

Spectrum l
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-26dB Bandwidth NVNT n20 5200MHz Antl

Spectrum l

Function Result |
5.130059 GH= 0.92 dam |

Ref Level 20,00 dém  Offsat 11,46 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & YBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M)
10 dien

m1 M2L1]
0 dam o 500

1.63 d&im
5.1983520 G
~24.138 dBm)

5. 1898900 Gz

2 W N I el 5 e
10 dv -
-1 ™

N J\

-20 dem
y

30 dBémy [

&

PP O RS Sl

v

50 dimy

Paven SV

&4 dim

=70 diten

CF 5.2 GHz

1001 pts
Marker

Type | Ret | Tec | X-volue | y-value | Function |
M1 13

Span 30.0 MHz

M2 | 518983 GHz | -24.15 d8m |
M3l | Al 5.21005 GHz | -24.37 dam |

\ Ji

DPace: 13.MAR.ICZ24 1710219

Function Result |
5.198352 GHz 1.63 dam |
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-26dB Bandwidth NVNT n20 5240MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 11,65 dB «» RBW 300 kHz
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Dace: 13.MAR.ICZ24 1710812

-26dB Bandwidth NVNT n40 5190MHz Antl

Spectrum l

Function Result |

o
(%)
Ref Level 20,00 dém  Offset 11.50 dB « RBW 300 kHz
o Al oA SWT 253 s » VBW 1 MHZ  Mode auta FFT
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mei | 1l 5.2095 GHz | -27.91 dam |
S ERN
Dace: 13.MAR.2024 17127114
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-26dB Bandwidth NVNT n40 5230MHz Antl

Spectrum l

u.nJ
l v
Ref Level 20,00 dém  Offset 11.60 di «» RBW 300 kHz
o Al J0dB SWT 253 s » VBW 1 MHZ  Mode auta FFT
SGL Count 100/100
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Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT a 5180 Antl 16.424
NVNT a 5200 Antl 16.304
NVNT a 5240 Antl 16.573
NVNT ac20 5180 Antl 17.532
NVNT ac20 5200 Antl 17.532
NVNT ac20 5240 Antl 17.652
NVNT ac40 5190 Antl 35.844
NVNT ac40 5230 Antl 35.784
NVNT ac80 5210 Antl 75.524
NVNT n20 5180 Antl 17.502
NVNT n20 5200 Antl 17.473
NVNT n20 5240 Antl 17.562
NVNT n40 5190 Antl 36.024
NVNT n40 5230 Antl 36.024
OBW NVNT a 5180MHz Antl
Spectrum | 'lu%’l
Ref Level 20,00 dém  Offsat 11.60 d8 » RBW 200 kHz
jo AL J0dR SWT 1945 » VYBW 1 MHZ  Mode auts FFT
SGL Count 100/100
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M1 i 5,195 GHz -40.71 dam
t 51717283 GHz -8.75 d8m | oce Bw | 16.423576424 M
T2 1 5.1881518 GH2 7.14 dam

m”
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OBW NVNT a 5200MHz Antl

Spectrum l I‘g’J
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I

Dace: 13.MAR.ICZ24  163d6:00

OBW NVNT a 5240MHz Antl

Spectrum l I‘g’J
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Dace: 13.MAR.ICZ24 1631147
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OBW NVNT ac20 5180MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 1160 dB «» RBW 200 kHz
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Function Result |
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L I

Dace: 13.MAR.ICZ4 1Tiil47

OBW NVNT ac20 5200MHz Antl

Spectrum l l‘g’J
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Function Result |
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OBW NVNT ac20 5240MHz Antl

Spectrum l
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OBW NVNT ac40 5190MHz Antl

Spectrum l
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35044155844 Mz |




Page 26 of 178 Report No.: A2312102-C01-R04

OBW NVNT ac40 5230MHz Antl

Spectrum l l‘g’J
Ref Level 20,00 dém  Offset 11.60 di « RBW 500 kH:
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Dacte: 13.MAR.2024 17id4144
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Function Result |
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Dace: 13.MAR.ICZ4  17id814Y
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OBW NVNT n20 5180MHz Antl

Spectrum l I‘g’J

Ref Level 20,00 dém  Offset 1160 d8 » RBW 200 kHz
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OBW NVNT n20 5240MHz Antl
Spectrum l
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g T2i | 1} 5,2487512 GHz | ~7.55 dam | )
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Spectrum l I‘g’J
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OBW NVNT n40 5230MHz Antl

Spectrum l

[ v J
Ref Level 20,00 dém  Offset 11.60 di « RBW 500 kH:
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Band 2 (5250-5350 MHz):
-26dB Bandwidth

Condition | Mode Frequency Antenna -26 dB Bandwidth Limit -26 dB Bandwidth | Verdict
(MHz) (MHz) (MH2z)
NVNT a 5260 Antl 19.95 / Pass
NVNT a 5280 Antl 19.92 / Pass
NVNT a 5320 Antl 20.04 / Pass
NVNT ac20 5260 Antl 20.04 / Pass
NVNT ac20 5280 Antl 20.43 / Pass
NVNT ac20 5320 Antl 20.55 / Pass
NVNT ac40 5270 Antl 39.42 / Pass
NVNT ac40 5310 Antl 39.48 / Pass
NVNT ac80 5290 Antl 78.72 / Pass
NVNT n20 5260 Antl 20.46 / Pass
NVNT n20 5280 Antl 20.34 / Pass
NVNT n20 5320 Antl 20.43 / Pass
NVNT n40 5270 Antl 39.48 / Pass
NVNT n40 5310 Antl 39.84 / Pass
-26dB Bandwidth NVNT a 5260MHz Antl -
Spectrnam | 'lnv?l
Ref Level 20,00 dém  Offsat 14,668 dB » RBW 300 kHz
b Al oA SWT 126 ys » VBW 1 MHZ Mode Auto FFT
SGEL Count 100/100
® 1Pk Max
mM1f1] 1.83 diim
10 B i — —~aiid "\ \'1:",1.':‘\',|
- X i z 5 '.".\I:.Hlmld'u
0 dgm- 'V’.‘j"‘:-:_-v‘ﬁ"i\j.._)&v"lt' Pahiiait g o —— " - = ————p————t s
-10 diém
-20 dim —— -
y b
.30 dBém ".‘
Zrgaa e M
50 démy
&0 dém
=70 die
CF ’5.20'60;4:‘ 1001 pts Span 30.0 MHz
Marker
Type | Ret | Tec | X-valua | ¥-value |  Function | Function Result |i
M1 i 5.258501 GH= 1. B3 dam
M2 i £.2501 GH2 -23.94 d&m |
M3 1 5.27005 GH2 -23.93 cam |
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-26dB Bandwidth NVNT a 5280MHz Antl

Spectrum l

Ref Level 20,00 dém  Offsat 14,80 dB «» RBW 300 kHz

&

o At 0 dE SWT
SGL Count 100/100
@ 1Pk Max

126 ys » VBW 1 MHZ  Mode auto FFT

10 deen

M) 1.19 d&m

0 dam

S5.2620900 Ghez
~24.64 dBm)
5. 2700100 Griz

p™M2rg

-10 dim

s

X
| S ey

-20 dém

30 dBémy

-~

widdrdien

o

50 dimy

e ti Ve Y

&4 dim

=70 diten

CF 5.28 GHz

1001 pts Span 30.0 MHz

Marker
Type | Ret | Tec |
M1 13

X-volue

Y-vale |

Function |

M2,
M3

1
,l.

5.282098 GH= |
5.27001 GHz | -24.64 dom |
5.26303 GHz |

Function Result

| 1.19 dam

-24.45 cBm |

\

Ji

Dace: 13.MAR.I0Z4

Spectrum l

-26dB Bandwidth NVNT a 5320MHz Antl

o At 0 dE SWT
SGL Count 100/100
@ 1Pk Max

Ref Level 20,00 dém  Offset 14.51 dB » RBW 300 kH:

126 ys » VBW 1 MHZ  Mode auto FFT

10 deen

M) 0.37 diirn)|

0 dam

P A

S3185910 G
~245.37 dBm)
5. 3101300 Griz

M2[1]

—

-10 dim

B R n
—y \ f g Y”‘ﬁ‘m-‘%k

-20 dém

30 dBémy

3

\ ™
o

50 dimy

AVAT PN,

&4 dim

=70 diten

CF 5,92 GHz

Marker

1001 pts Span 30.0 MHz

X-volua

Type | Ret | Tec |
M1 13 5.318591

Y-vale |

Function |

Function Result
GHz

4
& |

M2,

531013
M3

533017

0.37 dam
-25.37 d8m |
-25.54 dam |

GHz |
GHZ |

\

Ji

Dace: 13.MAR.I0Z4

121331
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-26dB Bandwidth NVNT ac20 5260MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14,66 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) 0.90 d8im)|
10 deen

5.2579620 G
M1 M2[1] ~24.87 dBm)|
0 dgm X 5. 2498900 Gz
e it NS ARl BEar AV vr SV P

-10 dbm !

-20 dém

30 dBémy

RPN W

A AL

50 dimy

&4 dim

=70 diten

CF 5.26 GHz

Marker

_Type | Ret | Trc | X-volua | Y-vale | Function | Function Result |
M1 |3 5.257962 GHz | 0.90 d&m | |

M2 | 1 5.24909 Gz | -24.67 d8m |

M3 | 1l 5.26393 GHz | -25.03 dam |

1001 pts

Span 30.0 MHz

\ Ji

Dace: 13.MAR.ICZ4 12:37:140

-26dB Bandwidth NVNT ac20 5280MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14,80 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) 1.31 d&im
10 deen

S5.2703220 Gz
M1 M2L1] ~24.24 dBm)|
Y : 5.2696000 Gz

0 dam - | - S
N R s T,

] N

\
-10 dim /

-20 dém

30 dBémy

. \
MW il

Vol I T S

~of
4
|

50 dimy

&4 dim

=70 diten

CF 5.28 GHz

Marker

_Type | Ret | Tec| %-value | y-vale | Function | Function Result |
M1 |3 5.278322 GHz | 1.31 cam | |

M2l [ 1 £.26968 GHz_ -24.24 d8m

M3l | 1 5.20011 GHz | -24.16 dam |

1001 pts

Span 30.0 MHz

\ Ji

Dace: 13.MAR.ICZ4  1%3d2:27
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-26dB Bandwidth NVNT ac20 5320MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14.51 dB » RBW 300 kH:

o At 0 dE SWT 12,6 45 = YBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) 1.28 d&im
10 deen

S.3185910 G

== M2[1] -24.41 dBim)

¥ 5. 3097400 Gz

0 dam T Y N W g ———y \V’M‘.M
-10 dim 7

-20 dém g

Y
-3 dem ,"'

~ ,aré'\-\.n o™

‘J\ P\

50 dimy

&4 dim

=70 diten

CF 5.92 GHz
Marker

Type | Ret | Tec | X-volua | y-value | Function | Function Result |
M1 |3 5.318591 GHz 1.28 dam | |

M2 | 5,30374 GHz | -24.31 d8m |

M3l | ol 5,33023 GHz | -24.28 dam |

1001 pts

Span 30.0 MHz

\

Ji

Dace: 13.MAR.I0Z24 12132109

-26dB Bandwidth NVNT ac40 5270MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14,70 di » RBW 300 kH:

o At 0 dE SWT 253 s & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

mif1] -1.69 d#im

5.2683220 G|
M- M2[1] -27.59 dBm)|
0 w"\ Ml

5. 2502000 Griz
AN Aranp AW ;‘l PP AN s ain
\ l e

T

-10 dim

JH \
-20 dim

30 dBmy

bxa\dﬁ::\.l‘-, - AJ’\'I \m.

L)
50 démy

&4 dim

=70 diten

CF 5.27 GHz
Marker

Type | Ret | Tec | X-volue | y-value | Function | Function Result |
M1 - 5 268322 GH= -1.69 cam | |
Mz | 1 52502 GHz | -27.59 d8m |
M3l | 1l 526962 GHz | -27.09 dom |

1001 pts

Span 60.0 MHz

\

Ji

Dace: 13.MAR.ICZ24 20126196
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-26dB Bandwidth NVNT ac40 5310MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14.50 dB « RBW 300 kHz

o At 0 dE SWT 253 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -1.95 d8im

5.3123990 Gz
M2[1] ~26.77 dBm)
5.2699600 Grz

10 deen

ML
0 dam oy

i, A e prra f"‘d b "'1""“-%\/“;&
| ¥
J |
-20 dém -

-10 dbm AN

<

30 dBémy -

O R \Pl\ﬂ.a AT

50 dimy

&4 dim

=70 diten

CF 5.31 GHz 1001 pts Span 60.0 MHz
Marker q

Type | Ret | Tec | X-volue | y-value | Function |
M1 | 13 5.312338 GH= -0.95 dam |
M2 | 5.28995 GHz | -26.77 d8m |
M3l | 1 5.32344 GHz | -26.85 dam |

Function Result |

\ Ji

Dace: 13.MAR.ICZ24 20:31112

-26dB Bandwidth NVNT ac80 5290MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14,60 dB «» RBW 300 kHz

o At J0dB SWT 506 us » VBW 1 MHZ  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

mMif1] ~3.80 diim

5.292040 Gz
-29.83 dim)|
5.250570 Griz

10 deen

M2[1]
0 agm

* PRTRPYN N PR d s 'I*‘-'v"*wmﬂ i
-10 dim [ L~ 1 ok
-20 dém

30 dBémy
ffadommanis A Ny
el

50 dimy

WP N ITTTIN

&4 dim

=70 diten

CF 5.29 GHz 1001 pts Span 120.0 MHz
Marker ,

Type | Ret | Tec | X-volue | y-value | Function |
M1 | 13 5.29204 GH=z -3.86 dam |

M2 | '5.26083 Ghz | -29.83 d8m |

M3l | ol 5.32324 GHz | -29.53 cam |

Function Result |

\ Ji

Dace: 13.MAR.ICZ4 203401230
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-26dB Bandwidth NVNT n20 5260MHz Ant1l

Spectrum l

Ref Level 20,00 dém  Offsat 14,66 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

&

Mode &uto FFT

M) 1.09 d&im

5.2590110 Ghex
~24.78 dBm)
5. 2498000 Griz

10 deen

M1 M2[1]
0 dem e e Tt e S B
o S WV \ [ *v—\/*.‘,,-\\

)

-10 dim

._\.
-20 dém o

Sy
P

1
.30 dBmy /

L Ve \; s

L
50 dimy

&4 dim

=70 diten

CF 5.26 GHz
Marker

_Type | Ret | Tec|

M1 -
M2 |
M3l | 1

1001 pts

Span 30.0 MHz

X-valua | y-valwe |
5.250011 GHz | 1.09 d&m |
524383 GHz | -24.75 d8m |
5.27023 GHz | -24.33 dam |

Function |

Function Result |

\ Ji

Dacel 13.MAR.ICZ24  121022f

-26dB Bandwidth NVNT n20 5280MHz Antl
Spectrum l

Ref Level 20,00 dém  Offsat 14,80 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

&

Mode &uto FFT

M) 0.78 diirn)|

5.2767110 Ghez
~24.82 dBm)
5.2697700 Griz

10 deen

= M2[1]
0 dam

~ Y o ~
A ANAANNTNT IV RS 7 v A Ny

-10 dim

-20 dém

-3 dem £ ‘R

n ~
it

50 dimy

&4 dim

Report No.: A2312102-C01-R04

=70 diten

CF 5.28 GHz

Marker

1001 pts

Type | Ret | Tec |
M1 13

Span 30.0 MHz

X-volue | y-value | Function |

Function Result |

M2 |

M3 i Pt | |

5.278711 GHz ] 0.78 dam |
526877 Ghz | -24.62 dom |
5.20011 GHz | -24.93 dam |

\ Ji

Dace: 13.MAR.I0Z4
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-26dB Bandwidth NVNT n20 5320MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14.51 dB » RBW 300 kH:

o At 0 dE SWT 12,6 45 = VYBW
SGL Count 100/100

@ 1Pk Max

1 MHz  Mode auto FFT

M) 1.56 d8m
10 deen

53194010 Ghez
M1 M2[1] ~24.368 dBm)|
5 3097400 Gz
| AN o Ve '\“\v”‘"'\_'\
\
-10 dim

0 dam

Y e L
ol N

p X
-20 dim e

30 dBémy

\
e U

50 dimy

&4 dim

=70 diten

CF 5.92 GHz
Marker

Type | Ret | Tec | X-volua | y-value | Function | Function Result |
M1 13 5.219401 GHz 1.56 dam | |
5.30574 GHz | -24.33 d8m |
1 533017 GHz | -24.15 cam |

1001 pts

Span 30.0 MHz

M2 |
M3l | A

\ Ji

Dace: 13.MAR.ICZ4  12:32:29

-26dB Bandwidth NVNT n40 5270MHz Antl

Spectrum l l'g’J
Ref Level 20,00 dém  Offset 14,70 di » RBW 300 kH:
o Al oA SWT 253 s » VBW 1 MHZ  Mode auta FFT
SGL Count 100/100
@ 1Pk Max
mMif1] -0.33 d#im
5.2664640 Gz
30 cm = ™M2[1] -26.18 dBm
0 dam . 5.2509000 GH2
P i ap A anc Y | e Ao, ks 2V AP
-10 dim Y \
| \
-20 dem }, T
X
-30 demy , -
| s ek b A
50 démy
&4 dém
=70 dite
CF 5.27 GHz 1001 pts Span 60.0 MHz
Marker ,
Type | Ret | Tec | X-value | Y-vae | Function | Function Result |
M1 |3 5.266464 GHz | -0.33 dam | |
M2 | 5.26028 GHz | -26.18 d8m |
M3l | 1l 5.26986 GHz | -25.86 dam |
S

Ji

Dace: 13.MAR.I0Z24 20:02:23
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-26dB Bandwidth NVNT n40 5310MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14.50 dB » RBW 300 kH:

o At I0dE SWT 253 45 & VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -0.82 diim
10 deen

53073630 Ghez
M2[1] ~26.63 dBm)|
0 g8 M1 5.2B97000 GH2

1 ey >
s A Y \JM |N s | T
-10 dim

ot La L)

-20 dém — -
7 b
.30 dem -

g / ™\
fenveimalion

k"m\A 2
50 dém

&4 dim

=70 diten

CF 5.91 GHz
Marker

Type | Ret | Tec X-value | y-value | Function | Function Result |
M1 - £.307363 GH= -0.82 cam | |

Mz | 1 5.20978 GHz | -25.63 dsm |

M3l | 1l 5.32962 GHz -26.22 cBm |

1001 pts

Span 60.0 MHz
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Report No.: A2312102-C01-R04

Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT a 5260 Antl 16.424
NVNT a 5280 Antl 16.484
NVNT a 5320 Antl 16.364
NVNT ac20 5260 Antl 17.622
NVNT ac20 5280 Antl 17.562
NVNT ac20 5320 Antl 17.532
NVNT ac40 5270 Antl 35.904
NVNT ac40 5310 Antl 35.784
NVNT ac80 5290 Antl 75.405
NVNT n20 5260 Antl 17.502
NVNT n20 5280 Antl 17.532
NVNT n20 5320 Antl 17.502
NVNT n40 5270 Antl 35.964
NVNT n40 5310 Antl 35.844
OBW NVNT a 5260MHz Ant1
Spectrum | 'lu%’l
Ref Leval 20,00 dém  Offsat 14,66 di «» RBW 200 kHz
jo AL J0dR SWT 1945 » VYBW 1 MHZ  Mode auts FFT
SGL Count 100/100
@ 1Pk Max
mM1f1] -39.73 dBim
0 dtme—r= Oce Bw 16 l:j'4;,.'7:;%::-.!.1‘"&' l;::
h s 71 Sy WO Y e --'.m_,‘_‘ ey '-.‘\{ M ‘z PV
-10 dpm # : : =
-20 dim :
.30 dBém + i\..
O : e e
%0 dém
€0 dim
-70 dien
CF '5.20'0&' 1001 pts - Span 30.0 MHz
Marker
Type | Ret | Tec | X-volua | ¥ -value | Function | Function Result ||
M1 i 5.275 GHz -30.73 dam
52517283 GHz -5.683 d&m | Qce Bw | 16423576424 Mz
T2 1 52681518 GH2 §.40 cam

m”
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OBW NVNT a 5280MHz Antl

Spectrum l I‘g’J

Ref Level 20,00 dém  Offset 14.80 d8 » RBW 200 kHz

o Att J0dR SWT 1945 » VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

mil1] 40.55 d&m)|
10 deen

5.2950000 Ghez
Oce Bw 10 483516484 M2
0 dam

—
. \
-20 dee

-10 dim

T .,i}/\u,ﬂ LT v A Al e
/

R
-30 dBmy

S \
40ttt

Vv
50 dimy

&4 dim

-70 dien

CF 5.28 GHz

1001 pts Span 30.0 MHz

[Marker

_Type | Ret | Trc | X-volua | Y-vae | Function | Function Result |
M3 | 1 5.205 GHz -40.55 cam | | ‘
I 5 I 52716683 GHz | -5.36 d8m | Oce Bw | 16563516404 Mz |
g T2i | 1} 52681518 GHz | ~8.02 dam | .

I

Dace: 13.MAR.ICZ24 18131134

OBW NVNT a 5320MHz Antl

Spectrum l I‘g’J

Ref Lavel 20,00 dém  Offset 14.51 d8 » RBW 200 kHz

o Att J0dR SWT 1945 - VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

mil1] 40.88 d&m)|
10 deen

S5.3350000 Ghez
Oce Bw 106, 363630304 M2
0 dam

[ g
/ - ‘W"-\.m‘:
-10 dém

-20 dim }r \
-39 dém £ \\
iy Mosnt’ A

va\../\ Y s W el

T
50 dmy

&4 dim

=70 dien

CF 5.92 GHz
[ Marker
Type | Ret | Tec | X-volue | y-vame |
M1 1

] | 5.335 GHz | -40,88 dam | | ‘
(7] | 53118182 GHz | 772 d8m | Qce Bw | 16,363636364 Mid: |
| O 5,3261318 GHz | -3.62 dam |

I

Dace: 13.MAR.ICZ4 18133107

1001 pts Span 30.0 MHz

Function | Function Result |
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OBW NVNT ac20 5260MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,66 dB «» RBW 200 kHz

o Att J0dR SWT 19 s » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

Maf1] -39.97 dbim)|
5.2750000 Ghez
10 dien Oce Bw 12022377622 M

0 dam

ROy S "'”".‘ ""‘\""MN"‘.MW—\’ N "'\-&‘
-10 dém .
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-20 dém - \

.30 dem [ \
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&m‘ Pln-n_/ \/\ N "

50 dimy

&4 dim

-70 dien

CF 5.26 GHz 1001 pts
Marker
_Type | Ret | Trc | X-volua | Yy-vae | Function | Function Result |
T M1 1 5.275 GHz -35.07 éam | |

1 | . £,2511868 GHz | -7.18 d&m | Qce Bw |
{5 v E I | 5,266112 GHZ | -5.90 dam |

Span 30.0 MHz

17.622377622 Mz |

L I

Dace: 13.MAR.ICZ4 1237129

OBW NVNT ac20 5280MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,80 dB «» RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

Maf1] -329.17 dbim)|
$5.2950000 Ghez
10 dien Oce Bw 172, 562407562 M2

0 dam

E Y T Sy ‘l "“"'ﬂ—"ﬂm"\ul"-« Mt

o 4
-10 dbm -

-20 dém L )

\
-3 démy o \

4 thiyr e N

50 dimy

&4 dim

=70 dien

CF 5.28 GHz 1001 pts

Marker

_Type | Ret | Trc | X-volua | Y-vale | Function | Function Result |

T M1 1 5.205 GHz -39.17 cam | | ‘
T |t 52712168 Ghz | ~5.81 d8m | Oce Bw | 17562437562 Mz |

32 | Al 5,2687312 GHz | -7.77 dom |

Span 30.0 MHz

L I

Dace: 13.MAR.ICZ4  1%pd2:10
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OBW NVNT ac20 5320MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,51 dB «» RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

Maf1] -19.32 dbim)|
S5.3350000 Ghe
10 dien Oce Bwr 17, 8324067532 M2

0 dam

;\ P J‘\M'Lr-.-‘,‘h‘-"r’”""""”'J\“‘F\I {mm-""rlﬁ'v\.v/w

s e T2
et ™ M WV
-10 dbm |

-20 dém -

.33 dBmy - A C
%ﬁ&ﬂj" ;.// W, N

> .v.__,,‘.

50 dimy

&4 dim

-70 dien

CF 5.92 GHz 1001 pts
Marker

Type | Ret | Tec | X-volue | y-value | Function | Function Result |
| M1 13 5.335 GH= -39.22 dam

1) | £,3111268 GHz | -8.40 dBm | Qce Bw | 17.532487532 Mtz |
721 | 1l 5,3286613 GHz | -7.26 dam |

Span 30.0 MHz

L I

Date: 13.MAR.ZCZ24 12152110

OBW NVNT ac40 5270MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,70 dB «» RBW 500 kHz

o Att J0dR SWT 151 s & VBW  2MHz  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

M1[1] -37.00 d8m
S.3000000 Ghez
10 dien Oce Bwr J5. 904095904 M2

0 dam

. 7 e | P A A s T
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.30 dem £ -
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bea ,.,._4
.40 dem oo g

50 dimy

&4 dim

=70 dien

CF 5.27 GHz 1001 pts
Marker

Type | Ret | Tec | X-volue | y-value | Function | Function Result |
| M1 13 5.3 GH=z -37.00 d8m

1) | £.2619853 GHz | -7.01 d8m | Qce Bw | 35904035904 Mz |
b - | 52676621 GHz | -6.93 dam |

Span 60.0 MHz

L I

Dace: 13.MAR.ICZ24 20:26:07
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OBW NVNT ac40 5310MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 14.50 dB «» RBW 500 kHz

o Att J0dR SWT 15,1 s & VBW 2 MH2
SGL Count 100/100

Mode &uto FFT

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

-37.05 d8im)|
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¥ e
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50 dimy

&4 dim

-70 dien

CF 5.31 GHz

Span 60.0 MHz

1001 pts
Marker
Type | Ret | Tec | Y-value
M1 1

%-value |
~37.05 dam

Function |

Function Result |

5.34 GH=2
£.2920773 GHz |
5,32766521 GHz |

1
,l_

1] -5.65 d8m |
-T2 ~7.23 dam

L I

Dace: 13.MAR.I0Z4

Qce Bw |

35.784215794 Mz |

OBW NVNT ac80 5290MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 14,60 d8 » RBW 1| MKz
o Att J0dR SWT 17 45 & VBW 3 MH2
SGL Count 100/100

Mode Auto FFT

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

-34.73 dBirn)
5.350000 Ghez
75404595408 M2

."J"l(\ FY.a = 7 \7 '-..-"\
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50 dimy

&4 dim

=70 dien

CF 5,29 GHz

Span 120.0 MHz

1001 pts
Marker
Type | Ret | Tec | Y-value
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OBW NVNT n20 5260MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,66 dB «» RBW 200 kHz

o Att J0dR SWT 19 s » VBW 1 MH2  Mode auto FFT
SGL Count 100/100
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Marker

_Type | Ret | Trc | X-volua | Y-vae | Function |
T M1 1 5.275 GHz | -41.14 cam | |

1 | . £,2512168 GHz | -7.29 d&m | Qce Bw |
-T2 i = | | 5.2687213 GHz | ~7.45 dam |

Function Result |
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Dace: 13.MAR.ICZ24 12101147

OBW NVNT n20 5280MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,80 dB «» RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
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Type | Ret | Tec | X-volue | Yy-valwe | Function |
| M1 Lk 5.205 GHz | -40.23 dam | |

1 | . £,2711868 GHz | -7.91 d&m | Qce Bw |
721 | 1l 52687213 GHz | -5.02 dam |

Function Result |
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OBW NVNT n20 5320MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,51 dB «» RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100
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_Type | Ret | Trc | X-volua | Yy-vae | Function |

[ M1 |3 5.335 GHz -38.06 dam | |
1 | . £,3111868 GHz | -7.05 d&m | Qce Bw |

-T2 i = | | 5,3286913 GHz | ~7.20 dam |

Span 30.0 MHz

Function Result |
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OBW NVNT n40 5270MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,70 dB «» RBW 500 kHz

o Att J0dR SWT 151 s & VBW  2MHz  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

ML) -26.55 dBim)|
S3000000 Grez
10 dien Oce Bw 35.904035964 M2

0 dam .y

i =5 S N——

e T M T
-10 dbm + y

et A /\J!i

20 dém . \

.30 demy A -
n/'.n'\fr"\-.‘ v

N
30 da = LAY AL

dimr

50 dimy

&4 dim

=70 dien

CF 5.27 GHz 1001 pts

Marker

_Type | Ret | Trc | X-volua | Yy-vae | Function |
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OBW NVNT n40 5310MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offsat 14.50 dB « RBW 500 kH:
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Band 3 (5500-5700 MHz):
-26dB Bandwidth

Condition | Mode Frequency Antenna -26 dB Bandwidth Limit -26 dB Bandwidth | Verdict
(MHz) (MHz) (MH2z)
NVNT a 5500 Antl 19.47 / Pass
NVNT a 5580 Antl 20.01 / Pass
NVNT a 5700 Antl 19.74 / Pass
NVNT ac20 5500 Antl 20.31 / Pass
NVNT ac20 5580 Antl 19.98 / Pass
NVNT ac20 5700 Antl 20.28 / Pass
NVNT ac40 5510 Antl 39.90 / Pass
NVNT ac40 5670 Antl 39.72 / Pass
NVNT ac80 5530 Antl 79.56 / Pass
NVNT n20 5500 Antl 20.13 / Pass
NVNT n20 5580 Antl 20.34 / Pass
NVNT n20 5700 Antl 20.34 / Pass
NVNT n40 5510 Antl 39.36 / Pass
NVNT n40 5670 Antl 39.42 / Pass

-26dB Bandwidth NVNT a 5500MHz Antl

Spectrnam ?
| ' v |

Ref Level 20,00 dém  Offset 15,44 d8 » RBW 300 kHz

jo At1 J0dR SWT 126 s » YBW 1 MHZ  Mode auta FFT
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Type | Ret | Tec | X-value | Y-value | Function | Function Result ||
M1 1 5 497063 GH= 1.87 dam

Span 30.0 MHz

M2 t £.49031 GHz -24.03 d8m |
M3 1 5,.50978 GH2 -23.90 dam |

) 22




Page 47 of 178 Report No.: A2312102-C01-R04

-26dB Bandwidth NVNT a 5580MHz Antl
Spectrum l

&
Ref Level 20,00 dém  Offsat 15.77 dB «» RBW 300 kHz

o At 0 dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100
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Marker

Type | Ret | Tec | X-valua | y-value | Function | Function Result |
M1 |3 5.579681 GHz 1.BS dam | |

M2 | 5.56805 GHz | -23.77 d8m |

M3l | ol 5.56305 GHz | -24.01 dam |
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Span 30.0 MHz
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Dace: 1Z.MAR.I0Z4

-26dB Bandwidth NVNT a 5700MHz Antl
Spectrum l

(=]
Rof Level 20,00 dim  Ofset 15,73 d8 = RBW 300 1He

o At 0 dE SWT 12,6 u5 = YBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

mif1] 1.77 d8im)|
5.7029070 GHz
10 dben Wela

~24.02 dBm)|
NPTl EPeREESIL. 5.H901000 Gi2
T e i SRR 2

[

0 dam

A
Sy =y

-10 dim

~_

-20 dém o

)
/ \
30 dBémy

| e sl

. S

50 dimy

&4 dim

=70 diten

CF 5.7 GHz

Marker

_Type | Ret | Tec| %-valus | y-value | Function | Function Result |
M1 |3 5.702907 GHz 1.77 cam | |

M2l [ 1 _6.6801 GHz | -24.02 d8m |

M3l | 1l 570984 GHz | -24.03 dam |
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-26dB Bandwidth NVNT ac20 5500MHz Antl
Spectrum l

&
Ref Level 20,00 dém  Offsat 15,44 dB «» RBW 300 kHz

o At I0dE SWT 12,6 45 & VBW 1 MH2
SGL Count 100/100
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Marker

Type | Ret | Tec | X-volue | y-value | Function | Function Result |
M1 - 5 498951 GHz 1.12 cam | |

M2 | 5.48977 GHz | -24.65 d8m |

M3l | 1l 5.53000 GHz -24.82 com |
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Span 30.0 MHz

-26dB Bandwidth NVNT ac20 5580MHz Antl
Spectrum l

&
Ref Level 20,00 dém  Offsat 15.77 dB «» RBW 300 kHz
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Marker

Type | Rat | Tec | X-value | y-valwe | Function | Function Result |
M1 - 5.577722 GHz 151 cam | |

Mz | 1 £.57004 GHz | -24.48 d8m |

M3 | 1l 5.59002 GHz -24.50 dam |
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Span 30.0 MHz
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-26dB Bandwidth NVNT ac20 5700MHz Antl

Spectrum l |'§’|
Ref Level 20,00 dém  Offset 15,73 dB » RBW 300 kH:
o Al oA SWT 126 s » YBW 1 MHZ  Mode auta FFT
SGL Count 100/100
@ 1Pk Max
Maf1] 1.96 d8im
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Marker |
Type | Ret | Tec | X-value | Y-vae | Function | Function Result |
M1 |3 5.69B352 GHz | 1.95 dam | |
M2 | 5.68303 GHz | -23.77 dam |
M3l | 1l 571017 GHz | -23.62 dam |
L I
Dace: 1Z.MAR.IC24 13:20136

-26dB Bandwidth NVNT ac40 5510MHz Antl

Spectrum l |'§’|

Ref Level 20,00 dém  Offsat 15.50 dB «» RBW 300 kHz
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_Type | Ret | Tec| %-valus | y-value | Function | Function Result |
M1 |3 5.511499 GHz -1.30 dam | |

M2 | 5.45008 GHz | -25.97 d8m |

M3 |1 5.52998 GHz | -26.93 dom |
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Span 60.0 MHz
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-26dB Bandwidth NVNT ac40 5670MHz Antl

Spectrum l |'§’|

Ref Level 20,00 dém  Offsat 15,84 dB «» RBW 300 kHz

o At 0 dE SWT 253 45 & VBW 1 MH2
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Marker q

Type | Ret | Tec | X-volue | y-value | Function |
M1 |3 5.667483 GHz | -1.62 cam |

M2 | 5.66022 Ghz | -27.27 d8m |

M3l | ol 5.60004 GHz | -27.30 dam |

Function Result |
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Dace: 1Z.MAR.ICZ4 13:37:114

-26dB Bandwidth NVNT ac80 5530MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 1565 dB « RBW 300 kHz
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M3 | 1 5 5505 GHz | -29.05 dam |

Function Result |
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-26dB Bandwidth NVNT n20 5500MHz Ant1l

Spectrum l |“;’|
Ref Level 20,00 dém  Offset 15,44 dB » RBW 300 kH:
o Al J0dB SWT 126 s » YBW 1 MHZ  Mode auta FFT
SGL Count 100/100
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Type | Ret | Tec | X-volua | Yy-valwe | Function | Function Result |
M1 | % 5.501199 GHz | 1.06 dam |
M2 | 5.48992 GHz | -24.77 d8m |
M3l | 1l 5.51005 GHz -24.00 dam |
. RN
Date: 12.MAR.2024 11128141

-26dB Bandwidth NVNT n20 5580MHz Ant1

Spectrum l
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Ref Level 20,00 dém  Offsat 15.77 dB «» RBW 300 kHz
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-26dB Bandwidth NVNT n20 5700MHz Ant1l

Spectrum l

&
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-26dB Bandwidth NVNT n40 5670MHz Antl

Spectrum l

Ref Level 20,00 dém  Offsat 15,84 dB «» RBW 300 kHz
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Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT a 5500 Antl 16.364
NVNT a 5580 Antl 16.364
NVNT a 5700 Antl 16.334
NVNT ac20 5500 Antl 17.562
NVNT ac20 5580 Antl 17.562
NVNT ac20 5700 Antl 17.532
NVNT ac40 5510 Antl 35.904
NVNT ac40 5670 Antl 35.904
NVNT ac80 5530 Antl 75.405
NVNT n20 5500 Antl 17.473
NVNT n20 5580 Antl 17.592
NVNT n20 5700 Antl 17.592
NVNT n40 5510 Antl 35.964
NVNT n40 5670 Antl 35.844

OBW NVNT a 5500MHz Antl

Spectram ?
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OBW NVNT a 5580MHz Antl

Spectrum l
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OBW NVNT a 5700MHz Antl

Spectrum l
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L I

Dace: 1Z.MAR.I0Z4

16.3%3646334 Mz |
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OBW NVNT ac20 5500MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 15,44 dB «» RBW 200 kHz

o At ode SwWT 1945 & VYBW 1 MH2

Mode &uto FFT
SGL Count 100/100

@ 1Pk Max

M)
10 dien

Oce Bw
0 dam

41.060 diim|
S.5150000 Ghez
17, 202407562 MM

Ayt AL -~ ‘JL-"
-10 dém

AN L e 'N"‘"\u 4

20 dém v

-39 démy -

| da e 22

50 dimy

. <)
Bl A

&4 dim

-70 dien

CF 5.5 GHz 1001 pts

Span 30.0 MHz

Marker
Type | Rat | Tec | %-value |
M1 i

Y-value | Function |

Function Result |

[ 5.515 GHz |
11 | 1 £.4812188 GHz |
T2 | Al 5,5097812 GHz |

-41.56 cam |
-6.73 d&m |
~8.30 dam |

Qce Bw |

L I

Dace: 1Z.MAR.ICZ4 11238237

OBW NVNT ac20 5580MHz Antl

Spectrum l

17.562437562 M |

&

Ref Level 20,00 dém  Offsat 15,77 dB « RBW 200 kHz

o At ode SwWT 1945 & YBW 1 MH2

Mode &uto FFT
SGL Count 100/100

@ 1Pk Max

M)
10 dien

Oce Bw
0 dam

40,73 d8im
5.5950000 Ghex
17202407562 MM

P,'-w"» B B i Rk ST A A

-10 dim

-20 dém

.30 dem L
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50 dimy
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&4 dim

=70 dien

CF 5.58 GHz 1001 pts

Span 30.0 MHz

Marker

Type | Ret | Tec | X-volue | y-value | Function |
M1 13

Function Result |

| 5.505 GHz |
11 | 1 £.6711688 GHz |
T2 | Al 5,5637213 GHz |

-40.73 dam |
-7.36 d&m |

3 Qce Bw |
-7.78 cam |

L I

Dace: 1Z.MAR.ICZ4  113d3109

17.562437562 M |
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OBW NVNT ac20 5700MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offset 15,73 dB «» RBW 200 kH:
o Att J0dR SWT 1945 » VBW 1 MH2
SGL Count 100/100

Mode &uto FFT

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

-39.79 dim)|
S.7150000 Ghez
17, 832407532 MM

LN e Cahiciegbn
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SEREES

50 dimy

&4 dim

-70 dien

CF 5,7 GHz

1001 pts

Span 30.0 MHz

Marker
%-volue |

Y-value |

Function |

Function Result |

_Type | Ret | Tec|
T M1 1 S.715 GHz

£.6912168 GHz |
5.7087512 GHz |

-30.70 d8m |
-5.92 dam |
6.53 B |

L5 I
F2i | 1l

L I

Dace: 1Z.MAR.ICZ24 13:20117

Qce Bw |

17.532487532 Mtz |

OBW NVNT ac40 5510MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 15.50 dB « RBW 500 kHz
o Att J0dR SWT 15,1 s & VBW 2 MH2
SGL Count 100/100

Mode &uto FFT

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

-37.04 diirn)|
55400000 Ghez|
5. 904093904 Mie2
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50 dimy

&4 dim

=70 dien

CF 5.51 GHz 1001 pts

Span 60.0 MHz

Marker

Type | Ret | Tec | X-value | y-vame |
M1 1

Function |

Function Result |

5.54 GHz
£.491983 GHz |
5,5278621 GHz |

! -37.04 cam |

-5.63 d&m |
~6.14 dam |

L5 I
F2i | 1l

L I

Dace: 1Z.MAR.ICZ4 13:32:00

Qce Bw |

35904035904 Mz |
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Spectrum l

OBW NVNT ac40 5670MHz Antl

&

SGL Count 100/100
@ 1Pk Max

151 45 » VBW 2 MH2

Ref Level 20,00 dém  Offset 1584 d8 » RBW 500 kHz
o At ode SwWT

Mode &uto FFT

10 deen

M)

0 dam

Oce Bw

-34.95 diim)|
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5. 904093904 Mie2
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50 dimy

&4 dim

-70 dien

CF 5.67 GHz

1001 pts

Span 60.0 MHz

Marker
Type | Ret | Tec |
| M1 i

%-value | Y-value

|__Function

| Function Result |

L5 I
F2i | 1l

5,7 GHz -35.95 dam

£.6520773 GHz | -6.04 d8m |
5637962 GHz | -4.78 dom |

L I

Dace; 1Z.MAR.ICZ24 1323

Spectrum l

Ref Level 20,00 dém

Y00

Qce Bw |

35904035904 Mz |

OBW NVNT ac80 5530MHz Antl

&

o Att 30 9B
SGL Count 100/100
@ 1Pk Max

Offsat 15.65 d8 «» RBW 1| MHz
SWT 17 45 = VBW 3 M2

Mode Auto FFT

10 deen

M)

0 dam -4

Oce Bw

-34.75 dBim)|
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75404595408 M2
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50 dimy

&4 dim

=70 dien

CF 5.53 GHz

Marker

1001 pts

Span 120.0 MHz

Type | Ret | Tec | X-value | y-vame |
M1 1

Function |

Function Result |

L5 I
F2i | 1l

5.59 GH=2 -35.75 dam |
§.492118 GHz | -4.14 d8m |
5 567522 GHz | -3.37 dam |

L I

Dace: 1Z.MAR.ZCZ4 134700

Qce Bw |

72.404535405 Mz |
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OBW NVNT n20 5500MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 15,44 dB «» RBW 200 kHz

o At ode SwWT 1945 & VYBW 1 MH2

Mode &uto FFT
SGL Count 100/100

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

42.26 d8im|
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50 dimy
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&4 dim

-70 dien

CF 5.5 GHz

1001 pts

Span 30.0 MHz

Marker

_Type | Ret | Tec|
T M1 1

%-volue |

Y-value |  Function |

Function Result |

1] 1

7

5.515 GH=
£,4812488 GHz |
5,5097213 GHz |

-42.26 dam |
-6.61 d&m |
~7.18 dam |

Qce Bw |

L I

Dace: 1Z.MAR.I0Z4

Spectrum l

17.472627473 Mtz |

OBW NVNT n20 5580MHz Antl

&

o At

PuEs e

Ref Level 20,00 dém  Offset 15.77 di «» RBW 200 kH:
J0dR SWT
SGL Count 100/100

YBW 1 MKz

Mode &uto FFT

@ 1Pk Max

10 deen
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Oce Bw

-38.46 diim)|
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50 dimy
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&4 dim

=70 dien

CF 5.58 GHz

1001 pts

Span 30.0 MHz

Marker
Type | Ret | Tec |
| M1 i

%-volua |

Y-value |  Function |

Function Result |

L5 I
F2i | 1l

5.595 GH=
£.6711688 GHz |
5,5637512 GHz |

-38.46 dam

{

-2.33 d&ém |

¥ Qce Bw |
-7.65 dam |

L I

Dace: 1Z.MAR.I0Z4

17.552407502 Mz |
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OBW NVNT n20 5700MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offset 15,73 dB «» RBW 200 kH:
o Att J0dR SWT 1945 » VBW 1 MH2
SGL Count 100/100

Mode &uto FFT

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

41,74 d8irn|
S.7150000 Ghez
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-3 démy
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50 dimy

&4 dim

-70 dien

CF 5.7 GHz 1001 pts

Span 30.0 MHz

Marker

%-value | y-vame |

Function |

Function Result |

_Type | Ret | Tec|
T M1 1 S.715 GHz

£,6912463 GHz |
5.7030412 GHz |

-41.74 dam |
~7.41 d&m |
-6.66 dom |

L5 I
F2i | 1l

L I

Dace: 1Z.MAR.ICZ4 11:36:06

Qce Bw |

17.552407502 Mz |

OBW NVNT n40 5510MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 15.50 dB « RBW 500 kHz
o Att J0dR SWT 15,1 s & VBW 2 MH2
SGL Count 100/100

Mode &uto FFT

@ 1Pk Max

10 deen

M)

0 dam

Oce Bw

-38.35 diim)|
55400000 Ghez
A5.9040335964 M2
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-20 dém y.
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N Vf\'4

50 dimy

&4 dim

=70 dien

CF 5.51 GHz 1001 pts

Span 60.0 MHz

Marker

%-value | y-vawe |

Function |

Function Result |

5.54 GHz
£.4910901 GHz |
5.5276521 GHz |

_Type | Ret | Tec|
T M1 1 -38.35 cam |
-5.76 d8m |
-5.95 dam |

L5 I
F2i | 1l

L I

Dace: 1Z.MAR.ICZ4  13:2310A

Qce Bw |

35964035964 Mz |
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OBW NVNT n40 5670MHz Antl
Spectrum l

&
Ref Level 20,00 dém  Offset 15,84 dB «» RBW 500 kHz

o At I0dE SWT 151 45 » VBW 2 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -36.58 dim
10 deen

S5.7000000 Ghez
Oce Bw AL HAF 155044 Mbee
0 dom s i a {"L pe s g e—
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50 dimy

&4 dim

=70 diten

CF 5.67 GHz

Marker

Type | Ret | Tec X-volue | y-value | Function | Function Result |
M1 1 5.7 GHz ~36.53 dam

1] | £.6521373 GHz | -6.50 dom | Oct Bw | 35.944155844 Mz |
721 | A 5637982 GHz -6.22 dam |

1001 pts

Span 60.0 MHz
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Band 4 (5725-5850 MHz):
-6dB Bandwidth

Condition | Mode Frequency Antenna -6 dB Bandwidth Limit -6 dB Bandwidth Verdict
(MH2z) (MHz) (MH2z)
NVNT a 5745 Antl 15.09 0.5 Pass
NVNT a 5785 Antl 13.47 0.5 Pass
NVNT a 5825 Antl 15.06 0.5 Pass
NVNT ac20 5745 Antl 14.22 0.5 Pass
NVNT ac20 5785 Antl 17.58 0.5 Pass
NVNT ac20 5825 Antl 17.58 0.5 Pass
NVNT ac40 5755 Antl 35.10 0.5 Pass
NVNT ac40 5795 Antl 31.32 0.5 Pass
NVNT ac80 5775 Antl 75.24 0.5 Pass
NVNT n20 5745 Antl 16.29 0.5 Pass
NVNT n20 5785 Antl 17.58 0.5 Pass
NVNT n20 5825 Antl 16.29 0.5 Pass
NVNT n40 5755 Antl 31.38 0.5 Pass
NVNT n40 5795 Antl 35.10 0.5 Pass
-6dB Bandwidth NVNT a 5745MHz Antl -
Spectrnam | 'lnv?l
Ref Level 20,00 dém  Offsat 1501 dB «» RBW 100 kHz
jo Al oA SWT 379 45 » VBW 300 kM2 Mode auto FFT
SGEL Count 100/100
® 1Pk Max
mM1f1] 0.73 d8im
10 g —-
ok e , ' A h\—\k./?‘.rl, ""‘II\"""‘"-"NI'\“ A [ 143 - V’»E‘{" ‘.' .} I“‘;"v"
s ;_‘J,V‘n SRV : y U \waenga Y, "
20 dim .l'l l“v
"‘H .-“'r.
-30 dBémy v <
i JJ. \ﬁ.
e sy oo TV, P
50 démy
&0 dém
=70 die
CF 5,745 f;iu 1001 pts Span 30.0 MHz
Marker
Type | Ret | Tec | X-valua | ¥-value |  Function | Function Result |i
M1 i 5.7432681 GH= -{1.73 dam
M2 i £.73744 GH2 -6.27 d&m |
M3 L 5.75253 GH2 «5.97 dam |

m
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-6dB Bandwidth NVNT a 5785MHz Antl

Spectrum l l‘g’J
Ref Level 20,00 dém  Offset 14,73 dB » RBW 100 kHz
o Al oA SWT 379 45 = VBW 300 kM2 Mode auto FFT
SGL Count 100/100
@ 1Pk Max
mif1] 10.33 diirm
S5.7637110 Gz
30d6m MI M2[1] =420 dBm)|
0 dam - T 5.7774100 Gz
™
‘ T L.MINW*M'] A A A gt
-10 dém J'-' o - "”‘1]
L]
-20 dem - v{
A ",
30 dBmy T -
I I'\
P e 2 P 7 R Ty R
50 dimy
&4 dém
=70 ditem
CF 5,785 GM2 1001 pts Span 30.0 MHz
Marker
Type | Ret | Tec | X-value | Y-vae | Function | Function Result |
M1 | % 5.783711 GHz | 0,33 dam |
M2 | 577741 GHz | -4.26 d&m |
M3l | ! 5.79088 GHz | -5.66 dam |
\ I

Dace: 1Z.MAR.I0Z4

-6dB Bandwidth NVNT a 5825MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 14,51 di »
o Att J0dR SWT 79 s -
SGL Count 100/100

RBW 100 kHz

YBW 300 kM2 Mode auto FFT

@ 1Pk Max

10 deen

M)

0 dam

o
M1 12[1]

0,63 diimn)|
540262290 Ghe
-4.97 dBm
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50 dimy

s, A

&4 dim

=70 dien

CF 5,825 GH2

1001 pts

Span 30.0 MHz

Marker

Type | Rat | Tec | %-value |
M1 i

Y-value |  Function |

Function Result |

5.B20229 GHz
581747 GHz
5.93253 GHz |

M2l |1
M3l | 1l

0.63 dam

{

~4.97 d&m |
~4.33 dam

L I

Dace: 1Z.MAR.I0Z4

14108229
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-6dB Bandwidth NVNT ac20 5745MHz Antl

Spectrum l l'g’J
Ref Level 20,00 dém  Offset 15,01 dB « RBW 100 kH:
o Al oA SWT 379 45 » VBW 300 kM2 Mode auta FFT
SGL Count 100/100
(@ 1Pk Max
Maf1] 0.12 diyrn
5.7437110 Gz
10 deen = M2[1] -4.37 dbm
s 5.7374100 G
0 a8m e : i F PRy = 5. 7374100 GHz
n ) S AL L
s giia .,l.,m'w.-‘ v ‘“"]1 h J‘WO\F«UM,“
R
A
-20 dim f(J 1‘\
.30 dem F
7 R
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'\lﬁuﬂflﬁ{» N VAL ety
50 démy
-&0 dim
=70 ditem
CF 5,745 GM2 1001 pts Span 30.0 MHz
Marker q
Type | Ret | Tec | X-value | Y-vale | Function | Function Result |
M1 |3 5.743711 GHz | 0.12 dam |
M2 | 5.72741 GHz | -4.27 d8m |
mei | 1l 575163 GHz | -5.65 dam |
L I
Dacte: 12.MAR.2024 14120104

-6dB Bandwidth NVNT ac20 5785MHz Antl

Spectrum l l'g’J
Ref Level 20,00 dém  Offset 14,73 dB » RBW 100 kHz
o Al oA SWT 379 45 » VBW 300 kM2 Mode auta FFT
SGL Count 100/100
@ 1Pk Max
mif1] -3.70 dim)|
S5.7629510 Gz
30d6m M2L1] -9.12 dBm)|
0 agm e, 5.7 761000 GH2)
J l M
-10 dbm EPPPRRTTAN CVIA'™ Vit it || aRASIO® e Ja I
\
-20 dém . 1
£ b
-30 dBm r \-
ey / A
“1&,/?\'-/"\ v LT Py
50 démy
&4 dém
=70 dite
CF 5,785 GM2 1001 pts Span 30.0 MHz
Marker |
Type | Ret | Tec | X-value | Y-vale | Function | Function Result |
M1 | % 5.783951 GHz | -3.70 dam |
M2 | 5.77618 GHz | -5.12 d&m |
M3l | 1l 5.79376 GHz | -3,53 dam |

\ Ji

Dace: 1Z.MAR.ICZ4 14123139
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-6dB Bandwidth NVNT ac20 5825MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14,81 dB «» RBW 100 kHz

o At 0 dE SWT 37.9 45 = VBW 300 kM2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -2.52 d8im)|
10 deen

50236010 Gz
M2[1] -H.17 dBm
53161000 Gz
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10 der f'..../»-»\LwWWNN-L«j ST S
_30.dbm L

M
T |
A

-20 dim

W
.30 dBm z !
40 A{ la
»\,X&_-"\,/' i WL M
&0 dimy

&4 dim

=70 diten

CF 5,825 GHz

Marker

_Type | Ret | Trc | X-volua | Y-vale | Function | Function Result |
M1 |3 5.823681 GHz -2.52 dam | |

M2 | £.91618 GHz | -8.17 dam |

M3 | 1l 5.83376 GHz | -8.37 dam |

1001 pts

Span 30.0 MHz

\ Ji

Dace: 1Z.MAR.ICZ4 14:28:27

-6dB Bandwidth NVNT ac40 5755MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14.83 dB «» RBW 100 kH:

o At 0 dE SWT 758 ys & VBW 300 kN2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) ~3.10 d8irn)|
10 deen

S5.75246830 Gz
M2[1] -7.62 dBm)|
5.7374200 Gz
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M
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-20 dim :
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.40 dam i b |
A m A A e
%0 dom

&4 dim

=70 diten

CF 5,755 GHz
Marker

Type | Ret | Tec | X-valua | ¥-valwe | Function | Function Result |
M1 |3 5.752483 GHz | -3.10 dam | |

M2 | 5.73742 Ghz | -7.62 dBm |

M3l | 1l 5.77252 GHz | -6.47 dam |

1001 pts

Span 60.0 MHz

\ Ji

Dace: 1Z.MAR.ICZ4 141303101
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-6dB Bandwidth NVNT ac40 5795MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14,80 dB «» RBW 100 kHz

o At 0 dE SWT 758 s & VBW 300 kM2 Mode auto FFT
SGL Count 100/100

@ 1Pk Max

mif1] ~2.45 d8im)|

S.7924630 Gz
10 deen M2[1] -2.17 dBm)|
5. 7774200 Griz

0 dam hy
2 M3
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50 dimy

&4 dim

=70 diten

CF 5,795 GMz 1001 pts

Marker

_Type | Ret | Tec| %-valus | y-value | Function | Function Result |
M1 13 5.792483 GHz -2.45 dam

M2 | 577742 Ghz | -7.17 d8m |

EI 580374 GHz | -§.23 cam |

Span 60.0 MHz

\ Ji

Dace: 1Z.MAR.ZCZ4 14133230

-6dB Bandwidth NVNT ac80 5775MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14,73 dB «» RBW 100 kHz

o At J0OE SWT 1327 s » VBW 300 kM2 Mode aAuta FFT
SGL Count 100/100

@ 1Pk Max

Maf1] ~7.67 d8m

5.770720 Gz
. M2[1] 14.51 dBm)|
0 dam 5.747320 GHz

-10 dbm “V_LU‘L.MLWMWWMJI ) AN |

-20 dém

.33 démy l
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0 dm

&4 dim

=70 diten

CF 5,775 GHz 1001 pts
Marker

_Type | Ret | Tec| X-value | y-vale | Function | Function Result |
M1 | 4 5,77372 GH=2 -7.57 dam

M2l [ 1 £.72722 GHz_ -13.51 d8m |
M3l | 1l 5.91256 GHz | -10.13 dém |

Span 120.0 MHz

\ Ji

Dace: 1Z.MAR.ICZ4 131001352
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-6dB Bandwidth NVNT n20 5745MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 15,01 dB « RBW 100 kHz

o At 0 dE SWT 37.9 45 = VBW 300 kM2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -1.49 d&im

5.7436010 G
=740 dBm

10 deen
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=70 diten
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Marker

_Type | Ret | Trc | X-volua | Y-vale | Function | Function Result |
M1 |3 5.743681 GHz -1.43 dam | |

M2 | 1 573481 Gz | -7.40 d8m |

M3 | 1l 5.7531 GHz | ~6.77 dam |

1001 pts

Span 30.0 MHz

\ Ji

Dace; 1Z.MAR.ICZ4 14112109

-6dB Bandwidth NVNT n20 5785MHz Antl

Spectrum l l'g’J

Ref Level 20,00 dém  Offsat 14,73 dB «» RBW 100 kHz

o At 0 dE SWT 37.9 45 = VBW 300 kM2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT

M) -2.48 d8im)|

S5.7643410 Gz
-7.69 dBm

10 deen
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_Type | Ret | Tec| X-value | y-value | Function | Function Result |
M1 |3 5.734341 GHz -2.48 dam | |
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1001 pts

Span 30.0 MHz

\ Ji

Dace: 1Z.MAR.ZCZ4 14114290
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-6dB Bandwidth NVNT n20 5825MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 14,51 dB «» RBW 100 kHz

o At 0 dE SWT 37.9 45 = VBW 300 kM2
SGL Count 100/100

Mode &uto FFT

@ 1Pk Max
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1001 pts

Span 30.0 MHz

Marker
Type | Ret | Tec | X-volua Y-value |
M1 13 5.823681 GHz -0.25 dam
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Function Result

M2,
M3

4

581657 GHz | -5.78 d8m |
5

5.83206 GHz | -6.04 dam |

\ Ji

Dace: 1Z.MAR.I0Z4

142712

-6dB Bandwidth NVNT n40 5755MHz Antl

Spectrum l

&

Ref Level 20,00 dém  Offsat 14.83 dB «» RBW 100 kHz

o At 0 dE SWT 758 ys & VBW 300 kN2
SGL Count 100/100

Mode &uto FFT
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Marker
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~2.59 cam

Function |

Function Result
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-6dB Bandwidth NVNT n40 5795MHz Antl

Spectrum l

u.nJ
l v
Ref Level 20,00 dém  Offset 14.80 di «» RBW 100 kHz
o Al J0dB SWT 758 s » VBW 300 kM2 Mode auto FFT
SGL Count 100/100
(@ 1Pk Max
mMif1] -5.24 dim)|
5.7924230 Gz
30 dien M2[1] 10,18 dBm)|
0 a8 ” 5.7774200 GH2
-30 dev *'.f 4 b yiie 1-\.}1‘{4 "
3 ™ g " N
/
-20 dém - : -
/ \
-3 dBém - -
f \\
40 depn— L
| L e ST T
0 dimy
&4 dém
=70 ditem
CF 5,795 GM2 1001 pts Span 60.0 MHz
Marker q
Type | Ret | Tec X-volue | y-value | Function | Function Result |
M1 |3 5.792423 GHz | -5.24 cam | |
M2 | 577742 Ghz | -10.18 d8m
M3 i Pt | |

5.91252 GHz -10.13 dam |

Dace: 1Z.MAR.ZCZ4 14347200
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Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT a 5745 Antl 16.424
NVNT a 5785 Antl 16.394
NVNT a 5825 Antl 16.424
NVNT ac20 5745 Antl 17.592
NVNT ac20 5785 Antl 17.532
NVNT ac20 5825 Antl 17.532
NVNT ac40 5755 Antl 35.844
NVNT ac40 5795 Antl 35.844
NVNT ac80 5775 Antl 74.925
NVNT n20 5745 Antl 17.562
NVNT n20 5785 Antl 17.562
NVNT n20 5825 Antl 17.502
NVNT n40 5755 Antl 35.964
NVNT n40 5795 Antl 35.784
OBW NVNT a 5745MHz Antl
Spectrum | [n.?l
Ref Level 20,00 dém  Offset 1501 d8 » RBW 200 kHz
b Al J0dBE SWT 1945 » VBW 1 MHZ  Mode auto FFT
SGL Count 100/100
® 1Pk Max
m1f1] .29 dfim
10 dben— Oce Bwe 16 l:jh;l.'h.llll.-l-l“:":l l;;:
0 dam- P O Y s v e e '1
T b b b 5|/ 4 b i SN FAR 0 SR
-10 dém Ij’ !
-20 dim 4 ‘
.30 dBm ‘ C
SR . = | |
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&0 dém |
=70 die ‘
, l
CF 5,745 GMz 1001 pts = Span 30.0 MHz
Marker
Type | Ret | Tec | X-volue | ¥ -value | Function | Function Result ||
M1 1 5.76 GH= -40.29 dam
71 5.7367582 GHz -8.69 d&m | Qce Bw | 16423576424 Mz
T2 1 5,7531818 GH2 i.66 dam |

™
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OBW NVNT a 5785MHz Antl

Spectrum l I‘g’J

Ref Level 20,00 dém  Offset 14,73 d8 » RBW 200 kH:z

o Att J0dR SWT 19 s » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max
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[Marker

_Type | Ret | Trc | X-volua | Y-vae | Function |
M3 | 1 5.8 Ghz | -38.61 cam | |
7 | 57767283 Ghz | -8.21 d8m | Qce Bw |
[ v2i | 1l 5.7931219 GHz | -6.55 dam |

I

Dace: 1Z.MAR.ICZ4 14:106:07

Function Result |

16.393606304 Mz |

OBW NVNT a 5825MHz Antl

Spectrum l I‘g’J

Ref Level 20,00 dém  Offset 1481 d8 » RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

mil1] 40.32 d8m)|
S 8400000 Ghez
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[ Marker

_Type | Ret | Trc | X-volua | Y-vae | Function |
| M1 |3 5.84 GHz | -40.32 dam | |
| 1 | . 59167283 GHz | -8.32 d&ém | Qce Bw |
| N S 5.9331518 GHz | -6.86 dam |

I

Dace: 1Z.MAR.ICZ4 14108140

Span 30.0 MHz

Function Result |

16.423576424 Mz |
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OBW NVNT ac20 5745MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 15,01 dB « RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max
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Oce Bw 17, 9924H07592 M2

10 deen

0 dam

+ -~ .y |
'\,.W‘N\»"‘""“"“’WK ey L"‘“"‘!’M Ay T
-10 dém

\
-20 dém .

\
<30 dBmy -

b2 B af

50 dimy

&4 dim

-70 dien

CF 5,745 GM2 1001 pts Span 30.0 MHz
Marker

Type | Ret | Tec | X-value | ¥-valwe | Function |
| M1 |3 5.76 GHz | -40.12 dam | |

1] | 52351968 GHz | -7.10 d8m | Oct Bw |
[ 7 | 5.7537312 GHz | -7.97 dam |

Function Result |

17.552407502 Mz |

L I

Dace: 1Z.MAR.ICZ4 1411829

OBW NVNT ac20 5785MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,73 dB «» RBW 200 kHz

o Att J0dR SWT 19 s » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max
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Marker

Type | Ret | Tec | X-volua | Yy-valwe | Function |
| M1 Lk 5.8 GHz | -3%.09 d&m | |

1 | . £.7761868 GHz | -7.57 d&m | Qce Bw |
721 | 1l 5,7937213 GHz | -7.42 dam |

Function Result |

17.532487532 Mtz |

L I

Dace: 1Z.MAR.ZCZ4 14:23110
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OBW NVNT ac20 5825MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,51 dB «» RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

Maf1] -29.57 dbim|
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Marker

_Type | Ret | Trc | X-volua | Yy-vae | Function |

[ M1 |3 5.84 GHz -39.57 dam | |
1 | . £.9162468 GHz | -7.33 d&m | Qce Bw |

[ 7 | 5.9337812 GHZ | -§.25 dam |

Span 30.0 MHz

Function Result |

17.532487532 Mtz |

L I

Dace: 1Z.MAR.ZCZ4 14:28:11]

OBW NVNT ac40 5755MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14.83 dB «» RBW 500 kHz

o Att J0dR SWT 151 s & VBW  2MHz  Mode auto FFT
SGL Count 100/100

@ 1Pk Max
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Marker

_Type | Ret | Trc | X-volua | Yy-vae | Function |

| M1 |3 5.7BS GHz -36.38 dam | |
1 | . £.7371373 GHz | -6.21 d&m | Qce Bw |

-T2 i Pt | | ~ §.772362 GHz | ~5.46 dam |

Span 60.0 MHz

Function Result |

35044155844 Mz |

L I

Dace: 1Z.MAR.ICZ4 141301130
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OBW NVNT ac40 5795MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offset 14,80 dB «» RBW 500 kHz

o Att J0dR SWT 151 s & VBW  2MHz  Mode auto FFT
SGL Count 100/100

@ 1Pk Max

M) -26.25 dBim),
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Marker

Type | Ret | Tec | X-volue | Yy-valwe | Function |
| M1 |3 5.825 GHz -36.25 dam | |
1 | . 57770775 GHz | -6.12 d&m | Qce Bw |
721 | 1l 5,8120221 GHz | -5.62 dam |

Function Result |

35044155844 Mz |

L I

Dace: 1Z.MAR.ZCZ4 14133130

OBW NVNT ac80 5775MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,73 d8 «» RBW 1| MHz
o At1 OB SWT 17 5 = VBW 3 MH2
SGL Count 100/100

@ 1P Max

Mode Auto FFT
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Marker

Type | Ret | Tec | X-volue | Yy-valwe | Function |
| M1 Lk 5.835 GHz -33.24 dam | |

1 | . £.737837 GHz | ~7.83 d8m | Qce Bw |
721 | 1l  5.912762 GHz | -4.65 dam |

Function Result |

74925074925 Mz |

L I

Dace: 1Z.MAR.ICZ4 13100310
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OBW NVNT n20 5745MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 15,01 dB « RBW 200 kHz

o Att J0dR SWT 19 us » VBW 1 MH2  Mode auto FFT
SGL Count 100/100

@ 1Pk Max
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Marker

Type | Ret | Tec | %-value | Y-vale | Function |
| M1 i 5.76 GHz -41.25 dam

1) | 57362188 GHz | -3.21 d8m | Qce Bw | 17.562437562 Mz |
721 | 1l 5,7537812 GHz | -§.26 dam |

Function Result |

L I

Dace: 1Z.MAR.ICZ4 14111132

OBW NVNT n20 5785MHz Antl

Spectrum l l‘g’J

Ref Level 20,00 dém  Offsat 14,73 dB «» RBW 200 kHz

o Al oA SWT 195 » VBW 1 MH2  Mode auto FFT
SGL Count 100/100
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Marker
Type | Ret | Tec | X-volua | ¥-valwe | Function | Function Result |
| M1 |3 5.8 GHz | -40.30 dam | | |
1] | £.7762168 GHz | -7.02 dam | Qce Bw | 17.562437562 Mis |
b - | 57937812 GHz | -6.0% dam |

L I

Dace: 1Z.MAR.ICZ4 14114137
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OBW NVNT n20 5825MHz Antl

Spectrum l I‘g’J

Ref Level 20,00 dém  Offset 1481 d8 » RBW 200 kHz

o Att J0dR SWT 1945 - VBW 1 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT
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[ Marker

_Type | Ret | Trc | X-volua | Y-vae | Function |
| M1 |3 5.84 GHz | -40.06 dam | |
| 1 | . £.9162168 GHz | -6.23 d&m | Qce Bw |
| T2 +f et | | 58337213 GHz | -5.79 dam |

I

Dace: 1Z.MAR.ICZ4 14117100

Function Result |

17.502437502 Mz |

OBW NVNT n40 5755MHz Antl

Spectrum l I‘g’J

Ref Level 20,00 dém  Offset 14.83 d8 » RBW 500 kHz

o Att J0dR SWT 15,1 s & VBW 2 MH2
SGL Count 100/100

@ 1Pk Max

Mode &uto FFT
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[ Marker

Type | Ret | Tec | X-value | y-value | Function |
| M1 |3 5.7B5 GHz -33.38 dam | | |
71 | £.7371373 GHz_ -6.53 dom | Oct Bw | 35,964035964 Mz |
| O 5.7731019 GHz | -5.36 dam |

I

Dace: 1Z.MAR.ICZ4  14:32:39

Function Result |
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OBW NVNT n40 5795MHz Antl
Spectrum l

[ v J
Ref Level 20,00 dém  Offset 14.80 dB » RBW 500 kHz

o At I0dE SWT 151 45 & VBW 2 MH2
SGL Count 100/100

@ 1Pk Max
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Marker
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721 | A 5.0126621 GHz -6.43 dam |

1001 pts

Span 60.0 MHz




Page 78 of 178 Report No.: A2312102-C01-R04

4.4 Peak Transmit Power

Test Requirement:

FCC Partl15 E Section 15.407

Test Method:

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Limit:

FCC Part15 E Section 15.407: For the band 5.15-5.25GHz, 5.25-
5.35GHz, 5.50-5.70GHz, 5.47-5.725GHz, the maximum conducted output
power over the frequency bands of operation shall not exceed 250mW.
For the band 5.725-5.85GHz, the maximum conducted output power over
the frequency bands of operation shall not exceed 1W.

Test setup:

Power Meter

1 |=sas E.U.T

Ground Reference Plane

Test procedure:

Measurement using an RF average power meter

0] Measurements may be performed using a wideband RF power
meter with a thermocouple detector or equivalent if all of the
conditions listed below are satisfied
a) The EUT is configured to transmit continuously or to transmit
with a constant duty cycle.
b) At all times when the EUT is transmitting, it must be
transmitting at its maximum power control level.
¢) The integration period of the power meter exceeds the
repetition period of the transmitted signal by at least a factor of

five.

(ii) If the transmitter does not transmit continuously, measure the
duty cycle, x, of the transmitter output signal as described in
section B).

(i) Measure the average power of the transmitter. This

measurement is an average over both the on and off periods of
the transmitter.

(iv) Adjust the measurement in dBm by adding 10 log(1/x) where x is
the duty cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass
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Measurement Data

Band 1 (5150-5250 MHz)

Condition | Mode Frequency Antenna | Conducted Duty EIRP Limit Verdict
(MHz) Power (dBm) | Factor (dBm) (dBm)
(dB)
NVNT a 5180 Antl 23.046 0.11 19.106 24 Pass
NVNT a 5200 Antl 21.967 0.11 18.027 24 Pass
NVNT a 5240 Antl 21.404 0.11 17.464 24 Pass
NVNT ac20 5180 Antl 21.261 0.12 17.331 24 Pass
NVNT ac20 5200 Antl 22.116 0.11 18.176 24 Pass
NVNT ac20 5240 Antl 22.559 0.11 18.619 24 Pass
NVNT ac40 5190 Antl 22.758 0.23 18.938 24 Pass
NVNT ac40 5230 Antl 22.636 0.23 18.816 24 Pass
NVNT ac80 5210 Antl 21.480 0.46 17.89 24 Pass
NVNT n20 5180 Antl 22.070 0.12 18.14 24 Pass
NVNT n20 5200 Antl 22.380 0.11 18.44 24 Pass
NVNT n20 5240 Antl 21.995 0.12 18.065 24 Pass
NVNT n40 5190 Antl 21.358 0.23 17.538 24 Pass
NVNT n40 5230 Antl 21.825 0.23 18.005 24 Pass
Duty Cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT a 5180 Antl 97.53 0.11
NVNT a 5200 Antl 97.6 0.11
NVNT a 5240 Antl 97.58 0.11
NVNT ac20 5180 Antl 97.38 0.12
NVNT ac20 5200 Antl 97.39 0.11
NVNT ac20 5240 Antl 97.44 0.11
NVNT ac40 5190 Antl 94.91 0.23
NVNT ac40 5230 Antl 94.92 0.23
NVNT ac80 5210 Antl 90.02 0.46
NVNT n20 5180 Antl 97.34 0.12
NVNT n20 5200 Antl 97.42 0.11
NVNT n20 5240 Antl 97.38 0.12
NVNT n40 5190 Antl 94.87 0.23
NVNT n40 5230 Antl 94.87 0.23
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Duty Cycle NVNT ac20 5180MHz Antl

Spactrum
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Report No.: A2312102-C01-R04

Band 2 (5250 -5350 MHz)

Condition | Mode | Frequency | Antenna Conducted Duty EIRP (dBm) | Limit | Verdict
(MHz2) Power (dBm) Factor (dB) (dBm)
NVNT a 5260 Antl 21.612 0.11 17.672 24 Pass
NVNT a 5280 Antl 22.001 0.11 18.061 24 Pass
NVNT a 5320 Antl 21.384 0.11 17.444 24 Pass
NVNT ac20 5260 Antl 21.861 0.11 17.921 24 Pass
NVNT ac20 5280 Antl 22.061 0.11 18.121 24 Pass
NVNT ac20 5320 Antl 22.184 0.11 18.244 24 Pass
NVNT ac40 5270 Antl 21.684 0.22 17.854 24 Pass
NVNT ac40 5310 Antl 21.590 0.22 17.76 24 Pass
NVNT ac80 5290 Antl 21.129 0.44 17.519 24 Pass
NVNT n20 5260 Antl 21.884 0.11 17.944 24 Pass
NVNT n20 5280 Antl 21.377 0.12 17.447 24 Pass
NVNT n20 5320 Antl 22.255 0.11 18.315 24 Pass
NVNT n40 5270 Antl 21.748 0.23 17.928 24 Pass
NVNT n40 5310 Antl 21.708 0.22 17.878 24 Pass
Duty Cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT a 5260 Antl 97.58 0.11
NVNT a 5280 Antl 97.6 0.11
NVNT a 5320 Antl 97.54 0.11
NVNT ac20 5260 Antl 97.4 0.11
NVNT ac20 5280 Antl 97.42 0.11
NVNT ac20 5320 Antl 97.43 0.11
NVNT ac40 5270 Antl 95.02 0.22
NVNT ac40 5310 Antl 94.99 0.22
NVNT ac80 5290 Antl 90.36 0.44
NVNT n20 5260 Antl 97.4 0.11
NVNT n20 5280 Antl 97.38 0.12
NVNT n20 5320 Antl 97.41 0.11
NVNT n40 5270 Antl 94.95 0.23
NVNT n40 5310 Antl 95 0.22
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Duty Cycle NVNT ac40 5310MHz Antl
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Duty Cycle NVNT n20 5260MHz Antl
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Report No.: A2312102-C01-R04

Band 3 (5500 — 5700 MHz)

Condition | Mode Frequency | Antenna | Conducted Power | Correction | EIRP Limit Verdict
(MHz) (dBm) Factor (dBm) (dBm)
(dB)
NVNT a 5500 Antl 22.444 0.11 18.504 24 Pass
NVNT a 5580 Antl 22.173 0.11 18.233 24 Pass
NVNT a 5700 Antl 22.653 0.11 18.713 24 Pass
NVNT ac20 5500 Antl 21.772 0.11 17.832 24 Pass
NVNT ac20 5580 Antl 21.564 0.11 17.624 24 Pass
NVNT ac20 5700 Antl 22.259 0.11 18.319 24 Pass
NVNT ac40 5510 Antl 22.094 0.23 18.274 24 Pass
NVNT ac40 5670 Antl 22.410 0.23 18.59 24 Pass
NVNT ac80 5530 Antl 22.294 0.45 18.694 24 Pass
NVNT n20 5500 Antl 21.495 0.11 17.555 24 Pass
NVNT n20 5580 Antl 21.464 0.11 17.524 24 Pass
NVNT n20 5700 Antl 21.412 0.12 17.482 24 Pass
NVNT n40 5510 Antl 22.368 0.22 18.538 24 Pass
NVNT n40 5670 Antl 22.709 0.22 18.879 24 Pass
Duty Cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT a 5500 Antl 97.6 0.11
NVNT a 5580 Antl 97.55 0.11
NVNT a 5700 Antl 97.55 0.11
NVNT ac20 5500 Antl 97.42 0.11
NVNT ac20 5580 Antl 97.44 0.11
NVNT ac20 5700 Antl 97.46 0.11
NVNT ac40 5510 Antl 94.94 0.23
NVNT ac40 5670 Antl 94.95 0.23
NVNT ac80 5530 Antl 90.24 0.45
NVNT n20 5500 Antl 97.42 0.11
NVNT n20 5580 Antl 97.4 0.11
NVNT n20 5700 Antl 97.38 0.12
NVNT n40 5510 Antl 94.96 0.22
NVNT n40 5670 Antl 94.96 0.22
Duty Cycle NVNT a 5500MHz Antl
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Duty Cycle NVNT a 5580MHz Antl
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Duty Cycle NVNT ac20 5500MHz Antl
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Duty Cycle NVNT ac40 5670MHz Antl
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Report No.: A2312102-C01-R04

Band 4 (5725 — 5850 MHz)

Condition | Mode Frequency | Antenna Conducted Correction EIRP Limit Verdict
(MHz) Power (dBm) Factor (dBm) (dBm)
(dB)
NVNT a 5745 Antl 22.330 0.11 18.39 30 Pass
NVNT a 5785 Antl 22.383 0.11 18.443 30 Pass
NVNT a 5825 Antl 22.930 0.11 18.99 30 Pass
NVNT ac20 5745 Antl 22.542 0.11 18.602 30 Pass
NVNT ac20 5785 Antl 21.577 0.11 17.637 30 Pass
NVNT ac20 5825 Antl 21.928 0.11 17.988 30 Pass
NVNT ac40 5755 Antl 22.407 0.23 18.587 30 Pass
NVNT ac40 5795 Antl 22.632 0.22 18.802 30 Pass
NVNT ac80 5775 Antl 21.213 0.44 17.603 30 Pass
NVNT n20 5745 Antl 22.290 0.11 18.35 30 Pass
NVNT n20 5785 Antl 22.655 0.12 18.725 30 Pass
NVNT n20 5825 Antl 22.945 0.11 19.005 30 Pass
NVNT n40 5755 Antl 22.247 0.22 18.417 30 Pass
NVNT n40 5795 Antl 21.584 0.22 17.754 30 Pass
Duty Cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT a 5745 Antl 97.53 0.11
NVNT a 5785 Antl 97.54 0.11
NVNT a 5825 Antl 97.55 0.11
NVNT ac20 5745 Antl 97.43 0.11
NVNT ac20 5785 Antl 97.41 0.11
NVNT ac20 5825 Antl 97.39 0.11
NVNT ac40 5755 Antl 94.94 0.23
NVNT ac40 5795 Antl 95 0.22
NVNT ac80 5775 Antl 90.26 0.44
NVNT n20 5745 Antl 97.39 0.11
NVNT n20 5785 Antl 97.36 0.12
NVNT n20 5825 Antl 97.4 0.11
NVNT n40 5755 Antl 94.96 0.22
NVNT n40 5795 Antl 94.96 0.22
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Duty Cycle NVNT a 5785MHz Antl
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Duty Cycle NVNT ac20 5745MHz Antl

Spactrum
Ref Lavel 20,00 dim  Ofset 17.00 di e RBW 10 MHD
ALt 30 dB & BWT 100 ms & WBW 10 MHz

=)

riifa] 6,64 dfim
B4.53000 s

CF 5.745 GHz 10001 pts 1000 s/

[ ﬁ- w

Latal Z1.JUH.Z024

Duty Cycle NVNT ac20 5785MHz Antl

i ] 'uu]
Spactrum =

Raef Laval 20.00 dém Offsat 11.73 dB & RBW 10 M-z

s AL 0 dB & BWT 100 m= & YBW 10 MHz
SEL
|[@1Fm Cirw
riifa] 6,63 dbm
1817000 ns
10 dBm —t

1

CF 5. 705 GHz 10001 pts 1000 s/

Lﬂl- W

o

Latal Z1.JUH.Z024



Page 106 of 178 Report No.: A2312102-C01-R04

Duty Cycle NVNT ac20 5825MHz Antl
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Duty Cycle NVNT ac40 5795MHz Antl
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Duty Cycle NVNT n20 5745MHz Antl
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Duty Cycle NVNT n20 5825MHz Antl
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Duty Cycle NVNT n40 5795MHz Antl
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4.5 Power Spectral Density

Test Requirement:

FCC Partl15 E Section 15.407

Test Method:

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Limit: <11.00dBm/MHz for 5150MHz-5250MHz, 5250-5350MHz and 5470-5725
MHz
<30.00dBm/500KHz for 5725MHz-5850MHz
Test setup: Spectrum Analyzer

e § o
~J oo

™~

I e o
oo E.U.T
G
Non-Conducted Fable
Ground Reference Plane

Test procedure:

1) Create an average power spectrum for the EUT operating mode
being tested by following the instructions in section E)2) for
measuring maximum conducted output power using a spectrum
analyzer or EMI receiver: select the appropriate test method (SA-1,
SA-2, SA-3, or alternatives to each) and apply it up to, but not
including, the step labeled, “Compute power...”.

2) Use the peak search function on the instrument to find the peak of
the spectrum.

3) Make the following adjustments to the peak value of the spectrum, if
applicable:

a) If Method SA-2 or SA-2 Alternative was used, add 10 log(1/x),
where x is the duty cycle, to the peak of the spectrum.

b) If Method SA-3 Alternative was used and the linear mode was
used in step E)2)g)(viii), add 1 dB to the final result to compensate for
the difference between linear averaging and power averaging.

4) The result is the PSD.

Test Instruments:

Refer to section 3 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass
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Measurement Data
Band 1 (5150 - 5250 MHz)

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD Limit Verdict
(dBm/MHz) (dBm/MHz)
NVNT a 5180 Antl 9.423 11 Pass
NVNT a 5200 Antl 8.613 11 Pass
NVNT a 5240 Antl 7.444 11 Pass
NVNT ac20 5180 Antl 7.836 11 Pass
NVNT ac20 5200 Antl 8.686 11 Pass
NVNT ac20 5240 Antl 9.465 11 Pass
NVNT ac40 5190 Antl 6.362 11 Pass
NVNT ac40 5230 Antl 6.374 11 Pass
NVNT ac80 5210 Antl 3.124 11 Pass
NVNT n20 5180 Antl 8.166 11 Pass
NVNT n20 5200 Antl 8.392 11 Pass
NVNT n20 5240 Antl 8.146 11 Pass
NVNT n40 5190 Antl 5.823 11 Pass
NVNT n40 5230 Antl 5.779 11 Pass
PSD NVNT a 5180MHz Antl -
Spectmam I Il".?'
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MWM}‘I' \"’?llll L‘[ ._T]; .‘E.‘
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PSD NVNT ac20 5180MHz Antl
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PSD NVNT ac20 5240MHz Antl
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PSD NVNT ac40 5230MHz Antl
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PSD NVNT n20 5180MHz Antl
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PSD NVNT n40 5230MHz Antl
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Band 2 (5250 -5350 MHz)

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD Limit Verdict
(dBm/MHz) (dBm/MHz)
NVNT a 5260 Antl 7.735 11 Pass
NVNT a 5280 Antl 9.075 11 Pass
NVNT a 5320 Antl 8.638 11 Pass
NVNT ac20 5260 Antl 9.775 11 Pass
NVNT ac20 5280 Antl 7.283 1 Pass
NVNT ac20 5320 Antl 8.776 11 Pass
NVNT ac40 5270 Antl 5.508 11 Pass
NVNT ac40 5310 Antl 6.154 11 Pass
NVNT ac80 5290 Antl 2.625 11 Pass
NVNT n20 5260 Antl 8.938 11 Pass
NVNT n20 5280 Antl 8.727 11 Pass
NVNT n20 5320 Antl 8.9 11 Pass
NVNT n40 5270 Antl 5.263 11 Pass
NVNT n40 5310 Antl 4.838 11 Pass
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o At
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